—,
TECHNICAL MEMORANDUM

Stanislaus Regional Water Authority Surface Water Supply Project
Historical Water Quality Assessment

Draft Date:  August 12, 2016
Final Date:  September 7, 2016

To: Stanislaus Regional Water Authority (SRWA)
Technical Advisory Committee (TAC)

From: Trussell Technologies, Inc. and West Yost Associates

Authors: Sangam K. Tiwari, Ph.D., P.E. (Trussell Technologies)

Elaine W. Howe, P.E. (Trussell Technologies)

Reviewers:  Andy Smith, P.E. (West Yost Associates)
R. Rhodes Trussell, Ph.D., P.E. (Trussell Technologies)
Celine C. Trussell, P.E. (Trussell Technologies)

Subject: Tuolumne River Historical Water Quality Assessment

0 TABLE OF CONTENTS

3 IR 419 9.1 11 Tt ) o P 2
[...]
a 15
g
3
s
2 10 |
§
-
5 I
0
Jan-06  Jan-07 Jan-08 Jan-09 Jan-10 Jan-11 Jan-12 Jan-13 Jan-14 Jan-15 Jan-16
¢ Al Site A - Near Old La Grange Bridge 4 Site D: At Basso Bridge
* Site E: At Robert Ferry Bridge o Site I: Infiltration Gallery, near Geer Road

Figure 21. Seasonal Temperature Fluctuations of the Tuolumne River from Site A, Sites D, E and
I (infiltration gallery)

Trussell Technologies, Inc. Page 38 of 79



1

«——- Tuolumne River Historical Water Quality Assessment Sept 2016

5.4.2 Nutrients

Nutrient concentrations are summarized in Table 7. Noteworthy observations are
provided below:
- Nitrogen Species.

o0 All ammonia measurements taken by TID were below the 0.1 mg/L
detection limit except one sample taken at Basso Bridge (Site D) on April
18, 2007, which measured 0.1 mg/L — right at the detection limit. The
absence of ammonia at the infiltration gallery was expected, since the
River is well-oxygenated and ammonia-oxidizing-bacteria (AOBs) are
likely converting ammonia to nitrate. The absence of ammonia is
beneficial for chlorine disinfection, because there will be no additional
chlorine demand exerted.

o Ammonia was not detected upstream of the infiltration gallery, at either
Site D (Basso Bridge) or Site E (Robert Ferry Bridge), but was detected
downstream of the infiltration gallery at Site L (near Mitchell Rd.) where
concentrations ranged from non-detect (<0.02 mg/L) to 0.30 mg/L and
averaged 0.07 mg/L.

o All six nitrite samples taken at the infiltration gallery were below the
method reporting limit (MRL) of 0.1 mg/L as N, and most of the samples at
Site L (near Mitchell Rd. — about 7.7 miles downstream of the infiltration
gallery) were also below the MRL of 0.1 mg/L as N. Nitrite exerts a
substantial ozone demand—3.4 mg/L of ozone for every 1 mg/L of
nitrite—which is an important consideration if the selected process train for
the new WTP includes ozone. Hence, no ozone demand is expected from
nitrite.

o Nitrate levels are not a regulatory concern since they are well below MCL
of 10 mg/L-N at all sites with available historical data. Nitrate was
measured below the MRL of 0.1 mg/L-N upstream of the infiltration
gallery. At the infiltration gallery, nitrate was detected at concentrations
between 0.3 to 0.9 mg/L-N, with an average of 0.5 mg/L-N. Nitrate may
correlated with rainfall due to stormwater runoff. However, these data
indicate no obvious correlation at the infiltration gallery (Figure 22). The
presence of nitrate is indicative of the potential for algae in stagnant areas
and in turn the potential for associated taste and odor (T&O) events. At
the SRWA'’s June 29th, 2016 meeting with DDW, DDW staff mentioned
that in recent years algae has been observed in locations where it
previously had not. So, the selected treatment train may need to include
treatment for algae related T&O compounds.

- Phosphorous.
o0 All phosphorous measurements taken by TID were below the 0.05 mg/L
detection limit. High levels of phosphorus could indicate potential
wastewater or fertilizer contamination, and the potential for algae blooms.

Trussell Technologies, Inc. Page 39 of 79



Table 7. Nutrient Statistics

—— Tuolumne River Historical Water Quality Assessment

Sept 2016

Sampling Location on Tuolumne River (in order of upstream to downstream, with sample location | = Infiltraiton Gallery)

A B C D E F G H | J K L M
Analytes Statistics Near OId. La Grange Modesto Reservoir MRWTP Intake?® At Basso Bridge* At Robert Ferry Bridge* 4 milgs upstream of At Waterford Rd.® At Fox Grove At Infiltration Gallery TID Pilot Study; At At Ceres River Bluff Near Mitchell Rd.>% At Legion Park’s
Nutrients Bridge* Inlet® Hickman Rd.® ’ near Geer Rd. Hughson WWTP?*® Park® ’
Sam pling Period Oct 2007-Apr 2016 May 2009-Sep 2012 Jan 2009-Dec 2012 May 2006-Oct 2008 May 2006-Oct 2008 Aug 2009 Aug 2010-Jun 2014 Aug 2010-Jun 2014 May 2006-Oct 2008 Sep 2006 - Apr 2007 Aug 2010-Jun 2014 Jan 2005-Feb 2016 Aug 2010-Jun 2014
Sampled By USGS Modesl,jtic;tlrriré?atlon ModesDtiZtlrrir(;?atmn TurIogI:S[(rrrigatlon Turloglrsltrrriganon CEDEN CEDEN CEDEN TurIocDI:S[(rrl'igatlon Turloglrsltrrriganon CEDEN Cltyv?lgthg?céfz}gé?tate CEDEN
Min <0.1 <0.1 <0.02 <0.1 <0.02
Ammonia® Max. 0.1 <0.1 <0.02 <0.1 0.30
mg/L as N Median <0.1 <0.1 n/a <0.1 0.04
Mean <0.1 <0.1 <0.02 <0.1 0.07
N 11 11 1 11 30
Min <0.1 <0.1 0.3 0.09
Nitrate Max. <0.1 <0.1 0.9 1.68
mg/L as N Median <0.1 <0.1 0.4 0.38
Mean <0.1 <0.1 0.5 0.60
N 11 11 19 11
Min <0.005 <0.1 <0.01
Nitrite Max. <0.005 <0.1 0.20
mg/L as N Median n/a <0.1 <0.01
Mean <0.005 <0.1 0.03
N 1 6 20
Min 0.0177 0.09
Nitrate + Nitrite Max. 0.0177 1.23
mg/L as N Median n/a 0.41
Mean 0.0177 0.47
N 1 31
Min 0.223
Nitrogen, Total Max. 0.223
mg/L Median n/a
Mean 0.223
N 1
Min 0.0249 <0.05
Phosphate ', Max 0.0249 <0.05
Ortho Median n/a <0.05
mg/L as P Mean 0.0249 <0.05
N 1 4
Min <0.05 <0.05 0.0303 <0.05 <0.01
Phosphorus, Max <0.05 <0.05 0.0303 <0.05 0.25
Total Median <0.05 <0.05 n/a <0.05 0.02
mg/L as P Mean <0.05 <0.05 0.0303 <0.05 0.03
N 11 11 1 11 30

TUSGS California Water Science Center National Water Information System. USGS Station Code: 11289650.
2 MID Modesto Regional Water Treatment Plant (MRWTP) Watershed Sanitary Survey.

3 Minimum and maximum estimated from a graph or extracted from text in which data are discussed (indicated by gray cells).
4 TID Watershed Sanitary Survey of the Lower Tuolumne River and Turlock Lake & data from additional monitoring completed from May 2007 to April 2008.
5 SWRCB CEDEN. Station Code: 535PS0265.
® SWRCB CEDEN. Station Code: 535TR5xxx.
" SWRCB CEDEN. Station Code: 535STC218.
8 TID Regional Surface Water Supply Pilot Study Report
9 SWRCB CEDEN. Station Code: 535STC217.
0 State Water Project WSS. Data source: City of Modesto — Stormwater Management Program.

" SWRCB CEDEN. Station Code: 535STC216.

2 When data set contained a mix of non-detect and detected values, the MRL was used in calculating statistics.

'3 Dissolved was measured for location F, otherwise it is not specificied.
* Some coliform concentrations were reported as >2419.6 MPN/100mL. In determining the statistics, this value was used.

'® Range given since report provided average for differnet treatment schemes tested

6 When calculating the statistic, if a value was non-detect, the value was assumed to be equal to zero.
7 During pilot testing, total iron was tested. Other data sources do not specifiy dissolved versus total.

Trussell Technologies, Inc.

Page 40 of 79




L

«——- Tuolumne River Historical Water Quality Assessment Sept 2016
2.5 1.0
¢ Daily Rainfall “ Nitrates, mg/Las N
0.9
2 1 0.8
[ ]
@ 0.7
(%]

=
£ 15 . 06 g
£ @ ki
: . 05 &

= A
% " = y E‘
= ' " F=
E 1 - N 04 £

2 = . E " 03

* *
* o ®
0.5 - 0.2
* .l s *
L 4 & * L ]
* R
) 0’. \ . . i .2 0.1
* . ¢ 2t 3 .« " * .l . 7 >
R T

May-06  Aug-06 Nov-06 Feb-07  May-07  Aug-07 Nov-07 Feb-08  May-08

Figure 22. Rainfall and Nitrate of the Tuolumne River at infiltration gallery (Values Plotted At 0.5
mg/L Are Non-Detects)

5.4.3 DBP-Related Parameters

DBP-related parameters are summarized in Table 8. Noteworthy observations are
provided below:
- Bromide
o Bromate is a regulated DBP (with an MCL of 0.010 mg/L) that forms

during ozonation of a water containing bromide. The formation of bromate
is pH-dependent, and less bromate is formed at lower pHs (i.e., < 8.8).
So, what is a reasonable raw water bromide limit in order to stay below the
bromate MCL? Based solely on stoichiometry, if 100% of the bromide
were converted to bromate, 0.006 mg/L of bromide would be needed to
form 0.010 mg/L bromate (i.e., its MCL). This is a worst case scenario
because in surface waters there would be competition by natural organic
matter to form brominated THMs and HAAs. Based on experience, the
bromide limit for exceeding the bromate MCL with ozone is typically 0.1 to
0.3 mg/L. The historical data showed bromide was always measured

Trussell Technologies, Inc. Page 41 of 79



Tuolumne River Historical Water Quality Assessment Sept 2016

below the detection limit in the raw water (<0.1 mg/L). Thus, bromate
formation in conjunction with ozonation should not be a treatment issue of
concern for this water.

Dissolved Organic Carbon (DOC) and Total Organic Carbon (TOQ).

DOC and TOC are important parameters because they are DBP precursors and
therefore affect coagulation and disinfection approaches. Higher levels of
chlorination DBPs (i.e., THMs and HAAs) form when free chlorine is used
compared with chloramines. The point in the process train where chlorine is
applied has a significant impact on the level of DBPs formed. If chlorine is added
prior to TOC removal, much higher levels of DBPs form compared to adding
chlorine after coagulation/sedimentation (i.e., clarification). Free chlorine is a
much more powerful disinfectant than chloramines, so a much longer contact
time with a disinfectant is required with chloramines to achieve the required
disinfection credit, even though fewer DBPs may form.

Review of the historical Tuolumne River data, along with review of the DBP
formation data presented in the 2008 TID pilot study report (Brown and Caldwell,
2008), indicate the following regarding TOC and DOC:

0 Based on data collected by TID as a part of the WSS effort in 2007-2008,
the majority of the TOC is in the dissolved form. The DOC to TOC ratio of
time-paired samples was 80% on average with a standard deviation of
18%.

o TOC concentrations reported at the infiltration gallery location are
relatively high and quite variable, as shown in Figure 23. The average
TOC concentration at the infiltration gallery site is somewhat higher than
upstream and downstream locations (Figure 24). The average
concentration at the infiltration gallery was 3.3 mg/L (ranging from 1.4
mg/L — 6.5 mg/L) versus 2.9 mg/L at Robert Ferry Bridge (Site E)
approximately 14 river miles upstream, versus 2.0 mg/L at Mitchell Road
(Site L) approximately 8 miles downstream near Modesto. The
concentrations at the infiltration gallery are high enough that DBP
formation will be a concern with free chlorine disinfection, unless
significant TOC reduction is achieved during treatment. In order to obtain
a better understanding of the TOC levels at this location, and potentially to
characterize seasonal and storm-related influences, TOC will be
measured monthly for two years as part of the upcoming monitoring
program. These data will aid in evaluating TOC removal requirements
under the Enhanced Coagulation component of the D/DBP Rule.

0 Based on the mean TOC concentration of 3.3 mg/L and the mean
alkalinity of 37 mg/L as CaCOg3 at the infiltration gallery, the Stage 1
D/DBP Rule will require that treatment remove at least 35% TOC.

Trussell Technologies, Inc. Page 42 of 79



1

«——- Tuolumne River Historical Water Quality Assessment Sept 2016

0 As a part of the pilot testing completed by TID, percent TOC removal was
quantified for three proprietary High Rate Clarifier (HRC) systems
alongside a conventional plate settler, using four different coagulants
(Brown and Caldwell, 2008). (Note: The plate settler did not operate
appropriately possibly due to construction issues, so the percentage TOC
removal was not useful.) High-rate clarifiers are designed to operate at a
higher loading rate (gpm/sf) and therefore a smaller footprint than
conventional sedimentation, often by providing more surface area for
settling using inclined plates or tubes. Surface loading rate for
conventional rectangular clarifiers is 0.5 to 1.0 gpm/sf, and 2.5 to 6.25
gpm/sf for tube settlers (Crittenden, et al., 2008). The proprietary systems
that were pilot tested have proprietary features that allow enhanced
settling or floating—as in the case of dissolved air flotation (DAF—of the
floc. Each of the HRC systems provided significant TOC removal,
although performance varied. TOC removals through clarification ranged
from 21% to 51%. From this study, the dissolved air flotation systems
(DAF) outperformed the sand ballasted clarification (SBC) system.

- Disinfection By-Products.

o DBP formation is water-specific and highly influenced by the presence of
organic carbon and pH. As a part of the pilot testing completed by TID,
DBP formation potential was analyzed on the raw water and clarifier
effluent. A modified Simulated Distribution System (SDS) procedure was
used to simulate DBP formation in a distribution system in terms of applied
chlorine dose, pH and sample holding time'?. According to the 2008 TID
pilot report, TTHM and HAAS formation in samples of raw water (using a 3
mg/L chlorine dose) ranged from approximately 55 to 100 ug/L and 30 to
75 pg/L, respectively — both above the regulatory limit. After high rate
clarification, TTHM and HAAS formation potential never exceeded 50 ug/L
and 30 pg/L, respectively, for all HRC systems tested. All measured DBP
concentrations were below the pMCL of 80 pg/L for TTHM and 60 ug/L for
HAAS after HRC.

o0 Bromate is an ozonation DBP which can form when bromide is present.
During the TID pilot study, source water bromide concentrations were non-
detect (ND). Bromate formation was not observed during pilot testing,
with either pre- or post-ozone disinfection (Brown and Caldwell, 2008).

12 “Samples were collected after each pilot process, dosed with 3 mg/L Cl2 and held at approximately 13 degrees
(deg) C for five or seven days to assess the DBP formation potential. The pH value of the samples was raised to 8
with calcium bi-carbonate to more closely simulate the pH in the finished water of the full-scale facility. Samples were
collected at all locations on the same day to observe the change in the water on those days. After the five and seven
day incubation period, chlorine residual, organic carbon, and pH were measured at the site lab and samples were
quenched with sodium thiosulfate and sent to the analytical laboratory for analysis of trihalomethane (TTHM) and five
regulated halo-acetic acid (HAA5)” (TID Pilot Report, Brown and Caldwell, 2008b).

Trussell Technologies, Inc. Page 43 of 79



«—~  Tuolumne River Historical Water Quality Assessment

Table 8. DBP-Related Parameter Statistics

Sept 2016

Sampling Location on Tuolumne River (in order of upstream to downstream, with sample location | = Infiltraiton Gallery)
Label on Map in Figure 3-6 >>> A B C D E F G H | J K L M
ggﬂ}gﬁated barameters |Statistics Near (g?i:;e(?range Modesto Reservolr MRWTP Intake?* AtBasso Bridge’ | At Robert Ferry Bridge*| o PSRN Oy waterford Rd.¢ At Fox Grove’ Atinfiiranon Baley EE;!E;W?;@: At Geres RS BIUT | Near Mitchell Rd.> At Legion Park™
Sampling Period| Oct 2007-Apr 2016 May 2009-Sep 2012 Jan 2009-Dec 2012 May 2006-Oct 2008 May 2006-Oct 2008 Aug 2009 Aug 2010-Jun 2014 Aug 2010-Jun 2014 May 2006-Oct 2008 Sep 2006 - Apr 2007 Aug 2010-Jun 2014 Jan 2005-Feb 2016 Aug 2010-Jun 2014
Sampled By UsGS ModesDtiZtIrri::l?atlon ModesDtioStlrrir;?atlon Turloglfsltrrrilgtatlon TurIoEI:sltrrrilcgtatlon CEDEN CEDEN CEDEN TurIogTsl{rzlgtatlon Turloglfsltrrrilganon CEDEN Cltyv?/;tl\g:)gfz;gé?tate CEDEN
Min <0.1 <0.1 <0.1
Bromide ™ Max. <0.1 <0.1 <0.1
mg/L Median <0.1 <0.1 <0.1
Mean <0.1 <0.1 <0.1
N 13 13 30
Min 1.4 1.2 1.48 1.3 1.5
Organic carbon, Dissolved Max_ 41 3.2 148 4.0 23
mg/L Median 2.0 2.0 n/a 2.4
Mean 2.2 2.0 1.48 2.5
N 24 24 1 47
Min 1.2 1.7 1.8 1.4 1.5 1.1
Organic carbon, Total Max_ 33 .7 54 6.5 23 6.6
mg/L Median 1.6 2.7 2.6 3.0 1.7
Mean 1.7 3.2 2.9 3.3 1.8 2.0
N 965 24 24 47 30.00

TUSGS California Water Science Center National Water Information System. USGS Station Code: 11289650.
2 MID Modesto Regional Water Treatment Plant (MRWTP) Watershed Sanitary Survey.
3 Minimum and maximum estimated from a graph or extracted from text in which data are discussed (indicated by gray cells).
4 TID Watershed Sanitary Survey of the Lower Tuolumne River and Turlock Lake & data from additional monitoring completed from May 2007 to April 2008.
® SWRCB CEDEN. Station Code: 535PS0265.
5 SWRCB CEDEN. Station Code: 535TR5xxx.
7 SWRCB CEDEN. Station Code: 535STC218.